

Piotr J Wysocki¹ , Maciej Krzakowski² 

¹Department of Oncology, Jagiellonian University *Collegium Medicum*, Kraków, Poland

²Department of Lung Cancer and Chest Tumours, Maria Skłodowska-Curie National Research Institute of Oncology, Warsaw, Poland

Preoperative treatment of HER2-positive breast cancer

Address for correspondence:

Prof. dr hab. n. med. Piotr Wysocki
 Klinika Onkologii,
 Uniwersytet Jagielloński
 — *Collegium Medicum*, Kraków
 e-mail: piotr.wysocki@uj.edu.pl

Oncology in Clinical Practice
 2020, Vol. 16, No. 2, 69–74
 DOI: 10.5603/OCP.2020.0002
 Translation: dr n. med. Dariusz Stencel
 Copyright © 2020 Via Medica
 ISSN 2450–1654

ABSTRACT

Preoperative chemotherapy is more and more frequently used in the treatment of localized and locally-advanced breast cancer. This approach not only creates optimal conditions for organ-sparing surgery but also provides us with valuable information on the biology and chemosensitivity of cancer. This data is then crucial for the choice of systemic adjuvant therapy. The availability of two anti-HER2 targeted agents (pertuzumab and trastuzumab) for the neoadjuvant treatment of breast cancer significantly improves the efficacy of this approach. Significantly increased percentage of patients experiencing complete pathological response correlates with improved outcomes. This article is aimed at summarizing current knowledge regarding the role of pertuzumab in neoadjuvant treatment of HER2-positive breast cancer and comprises essential guidelines for the optimal use of currently reimbursed therapies in this disease.

Key words: neoadjuvant treatment, preoperative chemotherapy, HER2-positive, pertuzumab, trastuzumab, breast cancer

Oncol Clin Pract 2020; 16, 2: 69–74

Introduction

After a long waiting period, on September 1, 2019 the Ministry of Health issued a positive decision regarding reimbursement of pertuzumab in the preoperative treatment of patients with locally advanced HER2-positive breast cancer. The changes introduced into the drug program allow not only optimisation of safety but they also increase the effectiveness of neoadjuvant treatment. In contrast to the provisions of the drug program for palliative treatment of patients with HER2-positive breast cancer, which, based on the results of CLEOPATRA study [1] strictly defined treatment regimen based on the combination of pertuzumab and trastuzumab, in preoperative management various treatment regimens including these drugs can be used. Expanding treatment options with new regimens is always, especially in the first period, associated with many doubts about the optimal combination of drugs, taking into account their safety and effectiveness. This article summarises the current knowledge regarding the use of trastuzumab and pertuzumab in preoperative treatment, with particular

emphasis on the possibility of using this drug in clinical practice in Poland.

The role of preoperative treatment

Preoperative treatment is one of the options for the management of patients with early breast cancer. Despite a number of studies comparing the benefits of neoadjuvant versus adjuvant therapy, the advantage of preoperative treatment in relation to patient prognosis has not been demonstrated. The main goal of neoadjuvant treatment is to increase the feasibility of surgical treatment in patients with initially inoperable, locally advanced tumour (IIIA–C and “inflammatory” breast cancer), in whom resection is impossible, or to create the possibility of breast-conserving surgery (BCS) in the case of primary operable tumours (T2 N0–1 M0). Preoperative chemotherapy allows an increase in the percentage of BSC procedures from a few to several per cent; however, in many patients, regardless of the response to systemic treatment, such a procedure cannot

be used due to the presence of objective contraindications. A recent meta-analysis comparing preoperative and postoperative treatment did not show differences according primary prognostic parameters. However, this analysis showed a significantly increased percentage of local recurrences in patients receiving preoperative treatment, which resulted from a much higher percentage of BCS procedures compared to patients who were undergoing primary surgical treatment [2].

Very important additional benefits associated with preoperative chemotherapy include early application of systemic treatment and obtaining information about the anti-tumour effect of the neoadjuvant treatment based on postoperative material examination. Confirmation of residual disease after preoperative treatment is an indication to consider adjuvant treatment with another cytotoxic drug (capecitabine in HER2-negative cancers or T-DM1 in HER2-positive cancers).

Pathological complete response

In modern clinical trials assessing different strategies of preoperative chemotherapy, the pathological complete response (pCR) rate is the most commonly used primary endpoint. Unfortunately, for years, this parameter was not standardised, and in many studies, different research groups defined it differently; in some studies only the breast tumour was assessed, in others lymph nodes were also included, and sometimes pCR could be found even if carcinoma in situ or single invasive cancer lesions were present [2]. The discrepancies in pCR definition between different studies make it very difficult to compare individual preoperative treatment strategies and perform meta-analyses that could clearly indicate the optimal neoadjuvant chemotherapy regimen.

However, there is no doubt that the effectiveness of preoperative treatment depends primarily on the histological type of breast cancer. The expression of steroid receptors and a low proliferative index correlate with a lower probability of obtaining pCR (6.4% vs. 31% for luminal subtype A and the so-called “triple negative” cancer, respectively) [3]. Based on, among other things, the combined analysis of the German Breast Group (GBG) studies, it is known that patients achieving a complete pathological response (ypT0 ypN0) after preoperative chemotherapy have a very good prognosis regarding disease-free survival (DFS, HR = 4.04; $P < 0.001$) and overall survival (OS, HR = 7.39; $P < 0.001$). In the case of HER2-positive breast cancer, the probability of pCR depends on the use of molecularly targeted therapies. In the mentioned GBG analysis the pCR rate after the use of pre-operative chemotherapy in patients with luminal B HER2-negative and HER2-positive breast cancer was about 11%, while the combination of chemotherapy

and trastuzumab doubled this percentage (to 22%). For HER2-positive, oestrogen receptor-negative (OR-negative) and progesterone receptor-negative (PR-negative) cancer, the pCR rates were 28% and 33% for chemotherapy and combination chemotherapy with trastuzumab, respectively [3]. A meta-analysis involving more than 11,000 breast cancer patients undergoing neoadjuvant treatment showed a significantly increased pCR rate after chemotherapy with trastuzumab (31–50%) compared to chemotherapy alone (18–30%) in the HER2-positive breast cancer population [4]. Furthermore, this study showed a strong relationship between pCR and prognosis in patients with HER2-positive/ER-negative/PR-negative breast cancer receiving trastuzumab in neoadjuvant therapy (EFS, HR = 0.15, 95% CI 0.09–0.27; OS, HR = 0.08, 95% CI 0.03–0.22).

Preoperative treatment of HER2-positive breast cancer

HER2 receptor overexpressed in breast cancer cells is one of the key mechanisms responsible for the high aggressiveness of the cancer, while being a critical therapeutic target. In 1998, trastuzumab (a monoclonal antibody that binds and inactivates HER2 receptor) was registered in the treatment of patients with metastatic breast cancer, and in 2006 the registered indications were expanded to include adjuvant treatment based on studies that showed a significant improvement of prognosis [5–7].

More than nine years ago, the first evidence regarding the efficacy and safety of preoperative chemotherapy combined with trastuzumab in patients with HER2-positive breast cancer was reported. Since then, several subsequent clinical trials have been conducted assessing various neoadjuvant chemotherapy regimens with trastuzumab. In the following years, with the advent of new anti-HER2 drugs active in generalised HER2-positive breast cancer (pertuzumab and lapatinib), assessment of the possibility of combining these drugs within neoadjuvant treatment was also started. The purpose of the combination of anti-HER2 drugs was to increase the likelihood of a response and improve safety (primarily to reduce the risk of cardiotoxicity) by reducing the intensity of chemotherapy included in preoperative treatment [8–11]. Table 1 summarises the studies assessing preoperative regimens containing anti-HER2 antibodies.

Combination of anti-HER2 drugs with anthracyclines

In some studies assessing the role of trastuzumab in preoperative treatment, it was used concomitantly

Table 1. Summary of clinical studies evaluating trastuzumab in neoadjuvant treatment. P — paclitaxel, T — trastuzumab, A — doxorubicin, C — cyclophosphamide, D — docetaxel (D75 — 75 mg/m² q3w, D100 — 100 mg/m² q3w, D75/100 — dose escalation possible), E — epirubicin, F — 5-fluorouracil, K — carboplatin, M — methotrexate, PER — pertuzumab

Study	Number of patients	Regimen	pCR	Ref.
MDACC	23	4 × P + T → 4 × FEC + T	65%	[12]
NOAH	117	3 × AP + T → 3 × P + T → 3 × CMF + T	38%	[11]
NeoALLTO	149	T → T + 12 × P	28%	[13]
HannaH	299	4 × D75 + T → 4 × FEC + T	34%	[14]
GeparQuinto	309	4 × EC + T → 4 × D100 + T	30%	[15]
ACOSOG Z1041	140	4 × FEC → 12 × P + T	48%	[16]
	142	12 × P + T → 4 × FEC + T	47%	
NSABP B-41	181	4 × AC → 4 × P + T	49%	[7]
REMAGUS 2	62	4 × EC → 4 × D100 + T	26%	[17]
GEICAM/2006-14	50	4 × EC → 4 × D100 + T	48%	[18]
CHER-LOB	36	12 × P + T → 4 × FEC + T	25%	[19]
PCH	29	12 × P + K + T	69%	[20]
NeoSphere	107	4 × D(75/100) + T	29%	[10]
	107	4 × D(75/100) + PER + T	46%	
	107	4 × PER + T	17%	
	96	4 × D(75/100) + PER	24%	
TRYPHAENA	72	3 × FEC + PER + T → 3 × DXL(75/100) + PER + T	61%	[11]
	75	3 × FEC → 3 × DXL(75/100) + PER + T	57%	
	76	6 × D75 + K + T + PER (TCHP)	66%	
KRISTINE	221	6 × D75 + K + T + PER (TCHP)	56%	[21]
	223	T-DM1 + PER	44%	

with anthracyclines, although this combination is associated with a high risk of myocardial insufficiency and is generally not recommended for adjuvant and palliative treatment. Despite this, in several studies (e.g. NOAH, GeparQuinto, ACOSOG Z1041, HannaH, or Cher-Lob) in which trastuzumab was associated with anthracycline-containing regimens (a total of over 1000 patients), no clinically significant increase of cardiotoxicity risk was observed [14, 16, 19, 22]. There is no doubt, however, that patients participating in these trials were subject to very close cardiological monitoring, which is not a standard in routine clinical practice. Therefore, the use of preoperative chemotherapy regimens combining trastuzumab with anthracyclines is not recommended.

One of the reasons for combining anthracyclines with trastuzumab as part of preoperative treatment was an attempt to increase the effectiveness of classic neoadjuvant chemotherapy regimens, usually based on anthracyclines and taxoids. According to assumptions, concomitant use of trastuzumab with all cycles of preoperative chemotherapy should have been more effective than using this drug only during taxoid

administration. However, the majority of studies on preoperative treatment of HER2-positive breast cancer patients did not allow conclusions to be drawn about the real benefits of concurrent use of trastuzumab and anthracyclines, because they did not compare two trastuzumab administration regimens in parallel. In the phase III ACOSOG Z1041 study, 282 patients with initially operable HER2-positive breast cancer were randomly assigned (1:1) to a sequential arm receiving the 4 × FEC → 12 × PXL 80 mg/m² + trastuzumab or to a concurrent arm with the regimen 12 × PXL + trastuzumab → 4 × FEC. No significant difference was seen in pCR rate (primary endpoint) between study arms; pCR was reported in 56.5% of patients in the sequential arm and 54.2% in the concurrent arm (OR = 0.90; 95% CI 0.55–1.49). The deterioration of left ventricular function (G1–4 and G3–4 according to WHO CTC) was observed in 3.6% and 0% of patients in the sequential arm and 8.4% and 0.7% in the concurrent arm, respectively [14]. The three-arm, phase II TRYPHAENA study compared in two arms concurrent or sequential use of FEC regimen with the combination of pertu-

zumab and trastuzumab (FEC + trastuzumab + pertuzumab → docetaxel + trastuzumab + pertuzumab vs. FEC → docetaxel + trastuzumab + pertuzumab) [11]. In this study, pCR rates were 51% in the concurrent arm and 45% in the sequential arm, but the risk of neutropaenic fever was clearly higher in the concurrent arm than in the sequential arm (18% vs. 9%) with comparable cardiotoxicity.

Optimal combination of pertuzumab with trastuzumab and chemotherapy in preoperative treatment

Compared to the number of clinical studies on the role of trastuzumab in the preoperative treatment of patients with HER2-positive breast cancer, the number of studies on the combination of trastuzumab with pertuzumab is significantly smaller. Many early studies on trastuzumab focused on the potential for reducing the intensity of chemotherapy by excluding anthracyclines. A study conducted by Hurley et al. involved 48 patients with locally advanced or inflammatory HER2-positive breast cancer. Preoperative treatment administered for 12 weeks (docetaxel 70 mg/m² d. 1 + cisplatin 70 mg/m² d. 1 + weekly trastuzumab — four courses in total) led to a pathological complete response in 23% of patients [23]. Another study looked at the activity of combination of carboplatin at a dose of AUC6 + paclitaxel 80 mg/m² and trastuzumab at a weekly dose during 12 weeks of preoperative treatment in patients with operable (majority of patients) HER2-positive breast cancer. Pathological complete responses were observed in a surprisingly high percentage of patients (76%), which could be a consequence of enrolment of patients with small tumours [20]. In another phase II study of neoadjuvant chemotherapy without anthracycline, 56 patients with HER2-positive breast cancer (IIB–IIIC) were randomly assigned to two preoperative chemotherapy regimens based on the combination of trastuzumab, carboplatin, and paclitaxel (PXL 175 mg/m² + carboplatin AUC6 + trastuzumab in a three-week schedule — a total of four courses or PXL 80 mg/m² d. 1, 8, 15 + carboplatin AUC2 d. 1, 8, 15 + trastuzumab on a weekly basis — four courses in total). In the weekly chemotherapy arm a significant increase of pCR rate, from 40.7% to 69% (HR = 0.3; 95% CI 0.1–0.9), was observed, which was particularly marked in patients with hormone-dependent and HER2-positive breast cancer — 67% vs. 21% (71% vs. 62% in ER-negative/PR-negative tumours) [24]. The percentage of side effects was similar in both arms.

A key study on the role of pertuzumab in preoperative treatment (phase II NeoSphere study) [10] even allowed for complete abandonment of chemotherapy

before surgery. In this study, 417 HER2-positive breast cancer patients were randomly assigned to preoperative treatment according to the schedules — (i) 4 × docetaxel + trastuzumab, (ii) 4 × docetaxel + trastuzumab + pertuzumab, (iii) 4 × trastuzumab + pertuzumab, and (iv) 4 × docetaxel + pertuzumab. After surgery, all patients received anthracycline-based adjuvant therapy with trastuzumab for up to 12 months, and patients in the non-chemotherapy arm also received docetaxel. The NeoSphere study showed the highest pCR rate in the arm receiving a three-drug regimen (docetaxel + trastuzumab + pertuzumab) — 46%, compared to 29% (docetaxel + trastuzumab), 24% (docetaxel + pertuzumab), and 17% (pertuzumab + trastuzumab). This study also showed no additional toxicity associated with the addition of pertuzumab.

In the aforementioned TRYPHAENA study, in addition to anthracycline-containing regimens, the efficacy and safety of a docetaxel, carboplatin, and trastuzumab with pertuzumab regimen (TCHP) were also assessed. In this arm, a very high pCR rate of 64% was achieved at the expense of side effects such as febrile neutropaenia (17% of patients), G3 diarrhoea (12%), G3 anaemia (17%), and thrombocytopenia (12%).

In the phase III KRISTINE study comparing the experimental regimen with trastuzumab emtansine (T-DM1) and pertuzumab *versus* TCHP in preoperative treatment, a high pCR rate of 55.7% was confirmed in the TCHP arm (221 patients) *versus* 44.4% in the experimental arm [21].

Regimens of preoperative chemotherapy in HER2-positive breast cancer

Trastuzumab *s.c.* — 600 mg *s.c.*; dosing every three weeks

Trastuzumab *i.v.* — 8 mg/kg (first loading dose) then 6 mg/kg *i.v.*; dosing every three weeks

Pertuzumab — 840 mg *i.v.* (loading dose followed by 420 mg *i.v.*) — every 3 week

AC → PTP

Four cycles — doxorubicin 60 mg/m² *i.v.* + cyclophosphamide 600 mg/m² *i.v.* d. 1 every three weeks, then paclitaxel 80 mg/m² *i.v.* d. 1 weekly for 12 weeks + trastuzumab* + pertuzumab**

After surgery trastuzumab should be continued for up to a year.

AC → DTP

Four cycles — doxorubicin 60 mg/m² *i.v.* + cyclophosphamide 600 mg/m² *i.v.* d. 1 every three weeks, then four cycles — docetaxel 100 mg/m² *i.v.* d. 1 every three weeks + trastuzumab* + pertuzumab**

After surgery trastuzumab should be continued for up to a year.

EC → DTP

Four cycles — epirubicin 90 mg/m² *i.v.* + cyclophosphamide 600 mg/m² *i.v.* d. 1 every three weeks, then four cycles — docetaxel 100 mg/m² *i.v.* d. 1 every three weeks + trastuzumab* + pertuzumab**

After surgery trastuzumab should be continued for up to a year.

EC → PTP

Epirubicin 75 mg/m² *i.v.* + cyclophosphamide 500 mg/m² *i.v.* d. 1 every three weeks, then paclitaxel 80 mg/m² *i.v.* weekly for 12 weeks + trastuzumab* + pertuzumab**

After surgery trastuzumab should be continued for up to a year.

TCHP

Six cycles — docetaxel 75 mg/m² *i.v.* + carboplatin AUC6 *i.v.* + trastuzumab* + pertuzumab**

After surgery trastuzumab should be continued for up to a year.

PCHP

Four cycles — paclitaxel 80 mg/m² *i.v.* d. 1, 8, 15 + carboplatin AUC2 *i.v.* d. 1, 8, 15, concomitantly trastuzumab* + pertuzumab**

After surgery trastuzumab should be continued for up to a year.

Summary

The introduction of anti-HER2 drugs significantly improved the effectiveness of neoadjuvant treatment in HER2-positive breast cancer patients. Without a significant increase in toxicity, it was possible to achieve a significant increase in pCR rate and increase the percentage of patients undergoing breast-conserving surgery. The current changes in the “Breast Cancer Treatment” drug program finally allow us to offer patients with HER2-positive breast cancer effective and safe preoperative treatment in line with international standards in the case of local advancement (N+) or planned breast-conserving surgery in patients with a tumour of diameter > 2 cm. When applying preoperative treatment in patients with HER2-positive breast cancer, it should be remembered

that the use of trastuzumab is not the only condition for obtaining the expected clinical benefits. The maximum effectiveness of neoadjuvant treatment is guaranteed by the use of an optimal combination of chemotherapy with anti-HER2 drugs and the maintenance of the originally planned dose intensity. It should also be remembered that the combination of trastuzumab and pertuzumab with docetaxel monotherapy (as in the NeoSphere study) is not a recommended preoperative treatment because of the need for use of anthracycline-containing adjuvant chemotherapy. The use of only the docetaxel + trastuzumab + pertuzumab combination not only reduces the likelihood of obtaining pCR, but also precludes or significantly delays postoperative use of trastuzumab. If there is any doubt about the tolerability of the planned treatment, alternative chemotherapy regimens (e.g. with lower cardiotoxic potential — anthracycline-free regimens) or showing a lower risk of myelosuppression (weekly regimens) should be considered. As in the case of adjuvant treatment, unjustified dose reductions of cytotoxic drugs (e.g. in obese patients [12]) are unfavourable in terms of the probability of response and patient prognosis, and they should be considered primarily if unacceptable tolerance of treatment occurs.

References

- Swain S, Baselga J, Kim SB, et al. Pertuzumab, trastuzumab, and docetaxel in HER2-positive metastatic breast cancer. *N Engl J Med.* 2015; 372(8): 724–734, doi: [10.1056/nejmoa1413513](https://doi.org/10.1056/nejmoa1413513).
- Early Breast Cancer Trialists' Collaborative Group (EBCTCG). Long-term outcomes for neoadjuvant versus adjuvant chemotherapy in early breast cancer: meta-analysis of individual patient data from ten randomised trials. *Lancet Oncol.* 2018; 19(1): 27–39, doi: [10.1016/S1470-2045\(17\)30777-5](https://doi.org/10.1016/S1470-2045(17)30777-5), indexed in Pubmed: 29242041.
- von Minckwitz G, Untch M, Blohmer JU, et al. Definition and impact of pathologic complete response on prognosis after neoadjuvant chemotherapy in various intrinsic breast cancer subtypes. *J Clin Oncol.* 2012; 30(15): 1796–1804, doi: [10.1200/JCO.2011.38.8595](https://doi.org/10.1200/JCO.2011.38.8595), indexed in Pubmed: 22508812.
- Cortazar P, Zhang L, Untch M, et al. Pathological complete response and long-term clinical benefit in breast cancer: the CTNeoBC pooled analysis. *Lancet.* 2014; 384(9938): 164–172, doi: [10.1016/s0140-6736\(13\)62422-8](https://doi.org/10.1016/s0140-6736(13)62422-8).
- Slamon DJ, Leyland-Jones B, Shak S, et al. Use of chemotherapy plus a monoclonal antibody against HER2 for metastatic breast cancer that overexpresses HER2. *N Engl J Med.* 2001; 344(11): 783–792, doi: [10.1056/NEJM200103153441101](https://doi.org/10.1056/NEJM200103153441101), indexed in Pubmed: 11248153.
- Piccari-Gebhart M, Procter M, Leyland-Jones B, et al. Trastuzumab after adjuvant chemotherapy in HER2-positive breast cancer. *N Engl J Med.* 2005; 353(16): 1659–1672, doi: [10.1056/nejmoa052306](https://doi.org/10.1056/nejmoa052306).
- Romond EH, Perez EA, Bryant J, et al. Trastuzumab plus adjuvant chemotherapy for operable HER2-positive breast cancer. *N Engl J Med.* 2005; 353(16): 1673–1684, doi: [10.1056/NEJMoa052122](https://doi.org/10.1056/NEJMoa052122), indexed in Pubmed: 16236738.
- Robidoux A, Tang G, Rastogi P, et al. Lapatinib as a component of neoadjuvant therapy for HER2-positive operable breast cancer (NSABP protocol B-41): an open-label, randomised phase 3 trial. *Lancet Oncol.* 2013; 14(12): 1183–1192, doi: [10.1016/S1470-2045\(13\)70411-X](https://doi.org/10.1016/S1470-2045(13)70411-X), indexed in Pubmed: 24095300.
- Carey LA, Berry DA, Cirincione CT, et al. Molecular Heterogeneity and Response to Neoadjuvant Human Epidermal Growth Factor Receptor 2 Targeting in CALGB 40601, a Randomized Phase III Trial of Paclitaxel Plus Trastuzumab With or Without Lapatinib. *J Clin Oncol.* 2016; 34(6): 542–549, doi: [10.1200/JCO.2015.62.1268](https://doi.org/10.1200/JCO.2015.62.1268), indexed in Pubmed: 26527775.

*Trastuzumab — [intravenous formulation] 8 mg/kg *i.v.* (loading dose) followed by 6 mg/kg *i.v.* — every 3 weeks; [subcutaneous formulation] — 600 mg s.c. — every 3 weeks

**Pertuzumab — 840 mg/kg *i.v.* (loading dose) followed by 420 mg/kg *i.v.* — every 3 weeks

10. Gianni L, Pienkowski T, Im YH, et al. Efficacy and safety of neoadjuvant pertuzumab and trastuzumab in women with locally advanced, inflammatory, or early HER2-positive breast cancer (NeoSphere): a randomised multicentre, open-label, phase 2 trial. *Lancet Oncol.* 2012; 13(1): 25–32, doi: [10.1016/S1470-2045\(11\)70336-9](https://doi.org/10.1016/S1470-2045(11)70336-9), indexed in Pubmed: [22153890](https://pubmed.ncbi.nlm.nih.gov/22153890/).
11. Schneeweiss A, Chia S, Hickish T, et al. Pertuzumab plus trastuzumab in combination with standard neoadjuvant anthracycline-containing and anthracycline-free chemotherapy regimens in patients with HER2-positive early breast cancer: a randomized phase II cardiac safety study (TRYPHAENA). *Ann Oncol.* 2013; 24(9): 2278–2284, doi: [10.1093/annonc/mdt182](https://doi.org/10.1093/annonc/mdt182), indexed in Pubmed: [23704196](https://pubmed.ncbi.nlm.nih.gov/23704196/).
12. Wysocki PJ, Potemski P, Litwiniuk M, et al. Dawkowanie chemioterapii u otyłych chorych. Aktualne stanowisko Komisji Inicjatyw Klinicznych Polskiego Towarzystwa Onkologii Klinicznej. *Onkol Prakt Klin.* 2012; 6: 234–237.
13. Buzdar AU, Singletary SE, Valero V, et al. Evaluation of paclitaxel in adjuvant chemotherapy for patients with operable breast cancer: preliminary data of a prospective randomized trial. *Clin Cancer Res.* 2002; 8(5): 1073–1079, indexed in Pubmed: [12006521](https://pubmed.ncbi.nlm.nih.gov/12006521/).
14. Buzdar AU, Suman VJ, Meric-Bernstam F, et al. American College of Surgeons Oncology Group investigators. Fluorouracil, epirubicin, and cyclophosphamide (FEC-75) followed by paclitaxel plus trastuzumab versus paclitaxel plus trastuzumab followed by FEC-75 plus trastuzumab as neoadjuvant treatment for patients with HER2-positive breast cancer (Z1041): a randomised, controlled, phase 3 trial. *Lancet Oncol.* 2013; 14(13): 1317–1325, doi: [10.1016/S1470-2045\(13\)70502-3](https://doi.org/10.1016/S1470-2045(13)70502-3), indexed in Pubmed: [24239210](https://pubmed.ncbi.nlm.nih.gov/24239210/).
15. Baselga J, Bradbury I, Eidtmann H, et al. NeoALTTO Study Team. Lapatinib with trastuzumab for HER2-positive early breast cancer (NeoALTTO): a randomised, open-label, multicentre, phase 3 trial. *Lancet.* 2012; 379(9816): 633–640, doi: [10.1016/S0140-6736\(11\)61847-3](https://doi.org/10.1016/S0140-6736(11)61847-3), indexed in Pubmed: [22257673](https://pubmed.ncbi.nlm.nih.gov/22257673/).
16. Gianni L, Eiermann W, Semiglazov V, et al. Neoadjuvant chemotherapy with trastuzumab followed by adjuvant trastuzumab versus neoadjuvant chemotherapy alone, in patients with HER2-positive locally advanced breast cancer (the NOAH trial): a randomised controlled superiority trial with a parallel HER2-negative cohort. *Lancet.* 2010; 375(9712): 377–384, doi: [10.1016/S0140-6736\(09\)61964-4](https://doi.org/10.1016/S0140-6736(09)61964-4), indexed in Pubmed: [20113825](https://pubmed.ncbi.nlm.nih.gov/20113825/).
17. Untch M, Loibl S, Bischoff J, et al. German Breast Group (GBG), Arbeitsgemeinschaft Gynäkologische Onkologie-Breast (AGO-B) Study Group. Lapatinib versus trastuzumab in combination with neoadjuvant anthracycline-taxane-based chemotherapy (GeparQuinto, GBG 44): a randomised phase 3 trial. *Lancet Oncol.* 2012; 13(2): 135–144, doi: [10.1016/S1470-2045\(11\)70397-7](https://doi.org/10.1016/S1470-2045(11)70397-7), indexed in Pubmed: [22257523](https://pubmed.ncbi.nlm.nih.gov/22257523/).
18. Pierga JY, Delaloge S, Espié M, et al. A multicenter randomized phase II study of sequential epirubicin/cyclophosphamide followed by docetaxel with or without celecoxib or trastuzumab according to HER2 status, as primary chemotherapy for localized invasive breast cancer patients. *Breast Cancer Res Treat.* 2010; 122(2): 429–437, doi: [10.1007/s10549-010-0939-3](https://doi.org/10.1007/s10549-010-0939-3).
19. Ismael G, Hegg R, Muehlbauer S, et al. Subcutaneous versus intravenous administration of (neo)adjuvant trastuzumab in patients with HER2-positive, clinical stage I-III breast cancer (HannaH study): a phase 3, open-label, multicentre, randomised trial. *Lancet Oncol.* 2012; 13(9): 869–878, doi: [10.1016/S1470-2045\(12\)70329-7](https://doi.org/10.1016/S1470-2045(12)70329-7), indexed in Pubmed: [22884505](https://pubmed.ncbi.nlm.nih.gov/22884505/).
20. Sikov WM, Dizon DS, Strenger R, et al. Frequent pathologic complete responses in aggressive stages II to III breast cancers with every-4-week carboplatin and weekly paclitaxel with or without trastuzumab: a Brown University Oncology Group Study. *J Clin Oncol.* 2009; 27(28): 4693–4700, doi: [10.1200/JCO.2008.21.4163](https://doi.org/10.1200/JCO.2008.21.4163), indexed in Pubmed: [19720916](https://pubmed.ncbi.nlm.nih.gov/19720916/).
21. Hurvitz SA, Martin M, Symmans WF, et al. Neoadjuvant trastuzumab, pertuzumab, and chemotherapy versus trastuzumab emtansine plus pertuzumab in patients with HER2-positive breast cancer (KRISTINE): a randomised, open-label, multicentre, phase 3 trial. *Lancet Oncol.* 2018; 19(1): 115–126, doi: [10.1016/S1470-2045\(17\)30716-7](https://doi.org/10.1016/S1470-2045(17)30716-7), indexed in Pubmed: [29175149](https://pubmed.ncbi.nlm.nih.gov/29175149/).
22. Guarneri V, Frassoldati A, Bottini A, et al. Preoperative chemotherapy plus trastuzumab, lapatinib, or both in human epidermal growth factor receptor 2-positive operable breast cancer: results of the randomized phase II CHER-LOB study. *J Clin Oncol.* 2012; 30(16): 1989–1995, doi: [10.1200/JCO.2011.39.0823](https://doi.org/10.1200/JCO.2011.39.0823), indexed in Pubmed: [22493419](https://pubmed.ncbi.nlm.nih.gov/22493419/).
23. Hurley J, Doliny P, Reis I, et al. Docetaxel, cisplatin, and trastuzumab as primary systemic therapy for human epidermal growth factor receptor 2-positive locally advanced breast cancer. *J Clin Oncol.* 2006; 24(12): 1831–1838, doi: [10.1200/JCO.2005.02.8886](https://doi.org/10.1200/JCO.2005.02.8886), indexed in Pubmed: [16549824](https://pubmed.ncbi.nlm.nih.gov/16549824/).
24. Yu KD, Liu GY, Chen CM, et al. Weekly paclitaxel/carboplatin/trastuzumab therapy improves pathologic complete remission in aggressive HER2-positive breast cancers, especially in luminal-B subtype, compared with a once-every-3-weeks schedule. *Oncologist.* 2013; 18(5): 511–517, doi: [10.1634/theoncologist.2012-0057](https://doi.org/10.1634/theoncologist.2012-0057), indexed in Pubmed: [23635560](https://pubmed.ncbi.nlm.nih.gov/23635560/).
25. Sparano JA, Zhao F, Martino S, et al. Long-Term Follow-Up of the E1199 Phase III Trial Evaluating the Role of Taxane and Schedule in Operable Breast Cancer. *J Clin Oncol.* 2015; 33(21): 2353–2360, doi: [10.1200/JCO.2015.60.9271](https://doi.org/10.1200/JCO.2015.60.9271), indexed in Pubmed: [26077235](https://pubmed.ncbi.nlm.nih.gov/26077235/).
26. Alba E, Albanell J, Haba Jd, et al. Trastuzumab or lapatinib with standard chemotherapy for HER2-positive breast cancer: results from the GEICAM/2006-14 trial. *Br J Cancer.* 2014; 110(5): 1139–1147, doi: [10.1038/bjc.2013.831](https://doi.org/10.1038/bjc.2013.831).